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ILLUS.
PL-20422

*1

**29
**30
**31
**32
**33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

PART NO.

116636
RP-2-5
SD-039-92
WS-3-1
00-116657
BB-7-52
116622
116634
12430-143
SC-88-70
RR-7-7
00-116632
116644
SC-47-82
00-077362
BB-15-22
11800-242
SL-3-10
00-116633
00-124669
SC-67-9
71313
00-071309
71312
00-071310
71311
00-915661
00-915661
17909
7157
103903
103904
23680
BB-5-34
00-118088-00001
118088-2
WS-006-48
SC-036-27
WL-3-44
WS-4-25
12430-64
RR-7-21
00-116649
00-116650
00-291589
117506
WS-029-28
NS-017-30
77772-2
777721
64814
290061-3
290061-2
00-116712
SD-24-44

MOTOR AND BASE UNIT

NAME OF PART AMT.
(070 =Y S I o SRS RP R TPPPPR 1
ROIPIN 1/4 Dia. X 7/8 LGttt ettt sttt et en e e e e ennes 1
Screw, Spcl 10-14 x 1 1/2 Cross Head "Plastite”.............oeeeiiieeiiciiie e 3

LAV = 3 T R 3
Seal - KNife SNaft......oooiiiiee et e et e e e et e e e enaeeeennnnennnnneees 1
Ball Bearing - Fafnir #205KDD...........ooiiiiiiiiiei ettt e e 1
Shaft - KNITE. ...ttt et e e 1
Belt - Timing (42T)...
8GR 1
Set Screw 10-24 x 1/4 Soc. Hdls., Kn. Cup Pt

Retaining RiNG........ccooiiiiiiiiieeieeieee
Pulley - Knife Shaft (20T)
Shaft - Bowl Cover Hinge

Set Screw 10-32 x 3/16 Soc. HdIs., CUP Pl..c...eeiiiiee e 1
g ET= o Gl ==t T T TSSOSO PUPPPPRN 1
Ball Bearing - Fafnir #O107KDD........cooiiiiiieii ettt 1

DIOWEL. ..ttt et e e et e e et e e et e e e e aeeee e e s eeeeeanaeee e e nteeeeanteeeeaneeaaeeaaeeenn 1
LOoading SPriNG = WaVY.......coiiiiiiiieii ettt ettt ettt st e e e anee 1
CaP = BNttt e e 1
Seal - KNife Shaft.........ooii e 1
Mach. Screw 10-32 x 5\8 Trimmed Hex Hd.

Bushing - Knife REtINING. ........ooiii et e e e
KNife = ROANY (LEAAEBK). ... .eiiiieiie ettt ettt e et e et entaeeaeeennes 1
Collar - Knife Retaining BUShING.........coiiiiiiii e 1
Knife = ROArY (FOIHOWET)......c..uiiiiieiiie ittt ettt e e e e 1
(0701 F= T W Tod {1 o IO USSP PPPPPP 1
Kit - KNOD @Nd INSEIL........ooiiiiiiiiiece e e 1
[N g To T o =T o o N [T T SRR 1
Knife - ROtAry (FOIHOWET)......c..uiiiiiiiiie ettt e e 1
Bushing - Knife RetaINING.........cuiiiiiiiii et 1
Collar - Knife Retaining BUShING.........cooiiiiiiii e 1
Locking Collar - Knife Ret. BUSHING.........ccooiii e 1
BalanCe - KNIf@.... ..o e 1
Ball Bearing - MRC 204527

Base, Bearing & Logo ASSY. (1 Ph. ).t 1
Base, Bearing & Logo Assy. (3 Ph.)(Give Serial No., Mach. Model & Elec. Spec.)................... 1
{A T T L= e (o) SRRSO

Cap Screw 5/16 -18 x 1 Hex Hd

Lock Washer 5/16 Medium..........

R AT = T 3 T USSR
LGPPSO PSP POPPPPTN 1
Retaining RiNG - HEAVY DULY........oiiiiiiii et e e 1
FIange - MOLOr PUIIEY........coouiiiiiii ettt e e e 1
Pulley - Motor TIMING (20T )....cc.eee ittt ettt st e e e e e 1
PUIIEY = IMOLOE DIV, ...ttt ettt ettt e et e et e e e ab e e e e nb e e e e emte e e e nneeeeaaaaaaanns 1
Pulley - Motor Drive (ML-18492 & ML=18595)........cccceiiiiiiriieieseeeseeee st 1
Washer

Jam Nut 1/2-20 Hex Fin

Leg (3")

Leg (4")

= (o IO T Ll =T PP P PR POPPPPRNt 4
S} (F T IR =Y N TSRS 4
S} (F T [ =Y N TSRS 4
Bottom Cover & Weld NUE ASSY........ooiiiiiiieiiie ettt e e 1
Self-Tapping Scew 10-24 x 1/2 Pan Hd. Type TT....ccoiiiiiiiiiiiieee e 10

F-16590 (June 2020)
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ILLUS.
PL-20422

56

57

58

59

60

61

62

63

64

65

***66

67

68

69

70
71
72
73
74

*k

PART NO.

WL-10-6
NS-13-14
WL-3-44

291284

WS-4-25
WL-3-44
SC-40-16
00-117037-00001
117037-2
00-292466-00002

00-293924-00001
293924-2
293925-1

293925-2
83681
RR-007-18
00-116649
RR-011-20
71386
70487-1
66621-1

MOTOR AND BASE UNIT

NAME OF PART AMT.

Lock Washer 10 Ext. ShaKeproof...........cooiuiiiiiiie et e e e 1
FUITNUE 5/16-18 HEX FiNL...eiiiiiecie et 4
Lock Washer 5/16 MEIUM.........cccuiiiiiiiiiieiiieere e s 4
R AT = L] 1= USSP RPPURR 4
L AT = 3 T SR 2
Lock Washer 5/16 Medium........ .2
Cap Screw 5/16-18 x 1 Soc. Hd.... .2
Motor Bracket ASSy.......c.ccccevviriieennnen. .
Motor Bracket Assy. (EXPOrt) (50 HZ.)......ooiiiiiiieii et 1
Fan - VeNIIating.........ooiiiiiie ettt ettt et e e e e e e e e e e e s 1
Hobart Built Motor Assy. (All VOIAGES)........eiiiiiiieieiieiie ettt 1
1Y o) (o] TP PPPPPPP 1
Other than Hobart Built Motor Assy.(115/220/240 V., 50 Hz., 1 Ph.)....cccooiiiiiiiiiiieiiieeee 1
Other than Hobart Built Motor Assy.(230/460V,60Hz,3Ph)(220/380/240/415V,50Hz,

1 = o T TSR UPR PR 1
Other than Hobart Built Motor Assy.(200V.,60HZ.,3Ph.).........ccoiiiiiiiiiiea e 1
FOOt - RUDDET. ... et 4

Retaining Ring - Gripring..

Flange - Motor Pulley.... A
Retaining RiNG.......oooiiiiiiie e A
Single Knife & Knife Balance Assy. (Incls. items 29 thru 33)..........ccooiiiieiiiiii e 1
Capacitor (HOWEII IMOTOT)........oiiieiie ittt et e e 1
Bracket - Capacitor (HOWEIl MOTOT).........coiiiiiiiiiicieeee e 1

* For Machines without Gear Attachment ONLY.
** Single Knife Unit (Not NSF Approved). See BOWL UNIT PL-18878 for Comb.
*** Hobart Built Motor Assy. Discontinued. To replace order:<br> 270473-1 - (60
Hz., 1Ph. & 100 V., 50 Hz., 1 Ph.)<br> 270473-2 - (50 Hz., 1Ph. except 100 V.,
50 Hz., 1 Ph.)<br> 270473-3 - (60 Hz., 3 Ph. except 208 V., 60 Hz., 3 Ph.)
<br>270473-4 - (60 Hz., 3 Ph. 208 V.)<br> 270473-5 - (50 Hz., 3Ph.)
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ILLUS.
PL-16758

PART NO.

00-101233-00003
22275-196
22275-200
BB-018-12
111688-4
SD-9-34
65477-110-1
65477-115-1
65477-115-2
65477-126-1
65477-126-2
00-111834
70487-15
70486-1
66621-3
SD-24-16
SD-15-4
116655
BB-20-18
278380
111835-2

HOBART BUILT MOTORS PARTS
(1 PH.)

NAME OF PART

Mach. Screw 8-32 x 3 Hex Washer Hd.........couiiiiiiii e
Rotor Assy. (60 HZ.)......cccccoevnivenennnnnn.

ROTOF ASSY. (50 HZ.)...coeiieeee ettt ettt e e e 1
Ball Bearing - Fafnir #P20TKDD........cociiiiiiiiieiee ettt 1
Switch - Starting (Stationary Part)............ooii e 1
Self-Tapping Screw 6-32 x 3/8 Phil. Pan Hd., Type F......c.ooi e 2
Stator Assy. (115 V., 60 Hz.; 100 V., 50 Hz.)................

Stator Assy. (200 V., 80 HZ.)......oiiiiiieieee ettt e 1
Stator AssY. (230 V., B0 HZ.)...oouiiieieiiieiee et 1
Stator Assy. (115 V., 50 Hz.)..........

Stator Assy. (220/240 V., 50 Hz.)...

Bracket - Bearing (Drive End).........

(0= o= o7 (o] PP SPPPPPPPPN
Cap - CaPACIHOT ENG.......ooiuiiiiiiiii ettt 1
Bracket - Capacitor

Self-Tapping Screw 10-24 x 1/2 Phil. Flat Hd., Type TT.....c.cciiiiiiiiiiiiee e 2
Self-Tapping Screw 10-24 x 1/2 Phil. Hd., Type TT...cciiiiiiiieieeeee e 2
[ E= I = (=T 1 (o [P 1
Ball Bearing - ND #77503...... .ottt et e et e e e e e bt e e e eeeaeeaaaans 1
Washer - Wavy

NLA - Obsolete--Bracket - Bearing (SWitch ENd)..........c.cooiiiiiiiiiiiiiiie e 1

F-16590 (June 2020)
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HOBART BUILT MOTOR PARTS

(3 PH.)
ILLUS. PART NO. NAME OF PART AMT.
PL-16759
1 00-101233-00003  Mach. Screw 8-32 x 3 Hex Washer Hd............ccciriiiiiiiiiiccceee e 4
2 15747-286 NLA - ODSOIEtE--ROION ASSY ... ittt e e e e 1
3 BB-20-18 Ball Bearing - ND #77503
4 BB-018-12 Ball Bearing - Fafnir #P20TKDD.........ccuiiiiieeieeie ettt ettt et see e saeaneeeanneeeanes 1
5 113905-2 NLA - Obsolete--Bracket - Bearing (Fan ENd)..........c.ccoiiiiiiiiiiiiieeee e 1
6 65478-107-1 Stator Assy. (200 V., B0 HZ.).....coiuiiiiiie e 1
7 65478-115-1 Stator Assy. (230/460 V., 80 HZ.)......ociiiiiiiiiiieei e 1
8 65478-116-1 Stator Assy. (220/240/380/415 V., 50 Hz.).........
9 113904-3 NLA - Obsolete--Bracket - Bearing (Drive ENd).........cc.cooiiiiiiiiiiiieiiie e
10 278380 WASNET = WAVY ... ittt et e e et e et e e et e e e et e e e ebnee e e e e e e e 1

-11- F-16590 (June 2020)
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BOWL UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-18878

1 116814 [N CaTo] o Tl W o1 ([ o T TP PPPPPPP

2 PG-3-27 Groov-Pin - Type A, 3/16 X 7/8...

3 77374 Washer - Belleville.......................

4 117168 BOIt = INEEIIOCK. ...t n et e e e e e e as

5 118254 Bowl Cover & Warning Plate Assy. (60 HZ.).......coooiiiiiiiiiiiiiieie e 1

6 120262-2 BOWI COVET (50 HZ. ).ttt ettt ettt e e e e eanee 1

7 00-116642 (0o o' o TSP 1

8 118959 Comb (For Single Knife Only) (NOt SNOWN)........coiiiiiiiiiiiiie e 1

9 BA-2-10 BaII 174 Dottt a et a et en et et e er e e te e ent e e e nneeeann 1
10 77381 SPriNg - Ball DELENT........ooiiiiiiii ettt 1
11 SC-110-99 Set Screw 5/16-18 x 3/8 Soc. Hdls., Oval Pt...
12 SC-111-01 Set Screw 5/16-18 x 1/2 SoC. HAIS., CUP Ptl.....oiiiiiiiiieiecceee e
13 77376 Pae E=T o] (T gl e Tod (1o Lo TP 1
14 00-116829 INterlock CoNtrol Shaft ASSY......c..oiiiiiiiiie ittt e st eaeeennee 1
15 00-291586-00001  BOWI & AAPLEN ASSY.....cuiiiiiiiiieeiiie ittt ettt e e bt e sab e et e e bt e sabeesbeeabeesabeesbeeaaeaannnns 1
16 116651 COVET = BOWI SUPPOI. ...ttt et e e e e st e e e et e e e eata e e e e sasaeaessseeeessnnsssnnnnnes 1
17 SC-22-32 Mach. Screw 1/4-20 X 1/2 Flat Hd..........ooiiiiieie e
18 SC-53-9 Mach. Screw 1/4-28 X 1/2 TruSS Ha.......oouiiiiiiiiie e
19 00-116653-00003  Shim - Clamp (0.001 Thk.) (Amber)...
20 00-116653-00001  Shim - Clamp (0.002 Thk.) (Red).......
21 00-116653-00002  Shim - Clamp (0.003 Thk.) (Green).......... .
22 291587-2 Support - Bowl (ML-33220 & ML-33221).......cctiierieiieieeiieie sttt 1
23 78061 Clamp - Bowl Retaining (ML-33220 & ML-33221).......cciiiiiiiieeieeeesieee e 4
24 116654-1 Shim - Support Shaft (.003" Thk., Green) .
25 116654-2 Shim - Support Shaft (.005" ThK., BIUE).......ccuieouiriiriiiiieieeie et
26 116654-3 Shim - Support Shaft (.010" ThK., BrOWN).......cooiiiiiiiiiieiie e AR
27 88417 Pin - Bowl Stop (ML-33220 & ML-33221).....cceitiiiiieieiieeee sttt 1
28 116627 Shaft - BOWI SUPPOM......eeiiiiiiiie ittt e et e e e st e e e e atate e e esbeeeeeebaeeessnsseeessssnsssnnnnnes 1
29 12430-43 KB et r e et a et enr e e e e e e aan 1
30 116647 Spacer - BoWl Drive Shaft...........oiiiiiiiiiice st e et e e 1
31 116625 GEar - BOWI DFIVE (40T ).ttt ettt ettt ee e 1
32 WL-12-4 Lock Washer - N.D. HHW-03...... ..ottt te et ee e e sneeneeeannneeanns 1
33 NS-34-4 LOCK NUL = N.D. =03ttt et e e esae e e eneenee e e eneenneeannneeanns 1
34 BN-2-8 Needle Bearing - Torrington #B-108..........cooiiiiiiiiii e 1
35 116623 (07 TSI 1= PSPPSRt 1
36 77349 WOIM = BOWI DFIVE (1T). ittt ettt sttt 1
37 116658 Seal - Bowl Drive
38 RR-4-18 REtAINING RING. ...ttt et e e it e e ettt e e eate e e e e et e e e eaeeeeas
39 WS-10-1 LT T =Y USSR PPUTRP 1
40 BB-5-30 Ball Bearing - N.D. #Z99503..........cooiiieiieitieie ettt aane 1
41 RR-7-8 REtAINING RING ...ttt et e et e e e e e e e e e e e e s 1
42 116626 Shaft - BOWI DFIVE. ..ottt ettt et sbe et et eee e 1
43 117507 Pulley - Bowl Drive (ML-18492 & ML-18595).........ccciiiierierieeiesiesieese e seeesie e eneeeanneee e 1
44 291588-2 Pulley - Bowl Drive (ML-33220 & ML=-33221).....ccctiiiriereenie et see e e e nneee e 1
45 117503 "V" Belt (ML-18492 & ML-18595).......ccueiieieiieiieiieeie et stee sttt et ee et eeenneenee e e eneee s 1
46 BV-13-21 "V" Belt (ML-33220 & ML-33221 ).ttt sttt eenee s 1
47 RP-3-14 ROIIPIN 3/168 Dia. X 7/8 LG eueeeuieiieeitiee ettt ettt eb et enee e e neeeanne 1
48 RP-3-14 ROIPIN 3/16 Dia. X 7/8 LGttt ettt ettt ena e nn e 1
49 FP-28-42 Plug 1/8 HeX SOC. HA. PIPE.......ooiiiiiiiiiiiteeisee ettt 1
50 SD-15-25 Self-Tapping Screw 1/4-20 x 5/8 Hex Washer Hd., Type TT..
51 117107-1 Bowl & Adapter Assy. (ML-18492 & ML-18595).........ccceiieiiiiiiiinieeseeere e
52 116651 COVET = BOWI SUPPOI. ...ttt ettt e e e e et e e e et e e e e ta e e e e sasaeaessseeeesssnsssnnnnnes 1
53 SC-53-9 Mach. Screw 1/4-28 x 1/2 Truss Hd...........ccccuene.
54 116639 Clamp - Bowl Retaining (ML-18492 & ML-18595)
55 00-116653-00003  Shim - Clamp (0.001 Thk.) (Amber)........cccccerueenee. .
56 00-116653-00001  Shim - Clamp (0.002 ThK.) (REA)...ceeeueeieeieiieie ettt
57 00-116653-00002  Shim - Clamp (0.003 ThK.) (GrEEN)......eeiueeiiiieeii ettt
58 116619 Support - Bowl (ML-18492 & ML-18595).......ccuetietirieieriieiie ettt 1
59 116660 Pin - Bowl Stop (ML-18492 & ML-18595)........cciiiiieiiieieieeese et 1
60 SC-22-32 Mach. Screw 1/4-20 X 1/2 Flat H......ccoiiiieiiiie e 3

118801 SCIAPEE = BOWL... ittt et e e e ab e e e e eab e e e e eabe e e e anbeeeeasnntnnanneeee 1
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SWITCH UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-18880
1 FE-7-21 Strain RelEf (1 Ph. ).t 1
2 FE-15-38 Strain Relief (230/460 V., 60 Hz., 3 Ph.)..cccoiiiieeeieecee e 1
3 FE-8-21 Strain Relief (200 V., 80 Hz., 3 Ph.). oo 1
4 FE-14-47 Strain Relief (3 Ph.) (50 Hz.,)......cccoceirieennnn.
5 117542-21 Cord & Plug Assy. (115 V., 50/60 HZ.,T Ph.)....oiiiiiiiiieieee e 1
6 117542-22 Cord & PLug Assy. (230 V., 60 HZ.,1 Ph.)..coeiiiii e 1
7 WL-7-12 Lock Washer #10 Ext. ShaKeproof...........cooiiiiiiiiiiiiiie e 1
8 116755 ROd - Upper SWItCh CONTIOL.........ciiiieiie ettt et e et e e s nbe e e e e e aaaaeens 1
9 RR-4-17 REtAINING RING.....eeeeieie ettt et e e e ettt e e e at e e e e s nbe e e e s mbe e e e e e eeaeaaaaans 1
10 117705 BUSHING = SWItCh RO........couiiiiiiiii et 1
11 120126 PUILKNOD & LADEI ASSY ...ttt ettt e b et e et st en e e e e e annnee 1
12 87711-148-1 Switch (1 Ph.)..cccvriens

13 87711-140-1

14 116759 Bracket - SWItCh MOUNTING........ooiuiiiiiiie et e e 1
15 SD-24-44 Self-Tapping Screw 10-24 x 1/2 Phil. Pan Hd., Type TT ..ot 2
16 SD-15-25 Self-Tapping Screw 1/4-20 x 5/8 Hex Washer Hd., Type TT......cccconiiiriiieiiiieenie e 2
17 121844 Frame - Switch Interlock

18 RR-7-10 REAINING RING. ...ttt e e e e enee
19 77390 PN = ClBVIS. ..ttt bttt bttt a ettt enn e neeeaan 1
20 116640-1 Shaft - SWItCh INEIOCK. ..o e 1
21 118953 BIOCK - SWItCh ACIUBTOT. ...t 1
22 RP-002-12 ROIIPIN 1/8 D@l X 1/2 L.ttt sb et enn e nn e aane 3
23 RP-2-36 ROIPIN 178 D@l X 1 L. utteutetieieiee ettt sttt st sr e ne e enn e e nneeann 1
24 116713 Clevis (SWItch Frame ENd)........c..ooiiiiiiiieiie ettt e e 1
25 NS-31-3 Stop Nut 6-32 "Elastic"

26 117636 ST o] 4o o TR PSPPI PPPPPPPN
27 SC-025-23 Mach. Screw 6-32 x 1/4 Slotted Bndg. Hd. (SST)

28 PC-3-23 (0o} (L= T e I 10t USSP 1
29 121843

30 117633

31 78752-4

32 SD-15-4 Self-Tapping Screw 10-24 x 1/2 Pan Hd., Type TT

33 77390 Pin - CleVis.....c.oiiiiiciieccee e

34 RP-2-36 Rollpin 1/8 Dia. x 1 Lg.......

35 116713 Clevis (Switch Rod End)

36 PC-3-23 COttEr PN /168 X /2.t ettt

37 78752-4
38 WS-002-12

39 SD-024-13 Self-Tapping Screw 8-32 x 3/8 Pan Hd., TYPe TT ..ottt 1
40 122292-3 Cord & Plug Assy. (200 V., 60 HzZ., 3 Ph.)...cooiiiiiiie e 1
41 117612-5 Cord & Plug Assy. (230 V., 80 Hz., 3 Ph.).c.eoiieeeee e 1
42 123816-3 Receptable & Cover Assy. (200 V., 60 HZ., 3 Ph.)...couiiiiiiiiieeee e 1
43 123805-3 Connector & Cover Assy. (200 V., 60 Hz., 3 Ph.)......
44 117631-3 Receptacle (200/230 V., 80 HzZ., 3 PH.)..ccuiiiiiiiieeesieeese e 1
45 117625-3 Connector - Pendent (200/230 V., 60 Hz., 3 Ph.)....cociiiiiiiiiiiieieeeeeeeeeee e 1
46 117625-2 Connector - Pendent (460 V., 60 Hz., 3 Ph.).............
47 SD-24-1 Self-Tapping Screw 10-24 x 3/8 Pan Hd., TYPE TT ..ot ittt
121848-1 Frame & Switch Assy.(100V.,50 Hz.,1Ph.)(115/230V.,60Hz.,1Ph.)(Incls. items 12,14
St 1 e USROS
121848-2 Frame & Switch Assy.(200/230/460 V., 60 Hz., 3 Ph.) (incls. items 13, 14 & 17)
121848-4 Frame & Switch Assy.(115/230/240 V., 50 Hz., 1 Ph.) (incls. items 12, 14 & 17)
121848-5 Frame & Switch Assy.(220/240/380/415 V., 50 Hz., 3 Ph.) (Incls. items 13, 14 & 17)
................................................................................................................................................... 1
117612-7 Cord & Plug Assy.(460 V., 60 Hz., 3 Ph.) (NOt ShOWN).......cccoiiiiiiiiiiiiciieee e 1
117631-2 Receptacle (460 V., 60 Hz., 3 Ph.) (NOt ShOWN)........oiiiiiiiiiiiiiieeee e 1
117542-25 1.LE.C. COrd (NOt SNOWN)......eiiiiiiiieiei ettt ettt et e e ane e e e nnneeanns 1
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ATTACHMENT HUB & EXTENSION FOOT

ILLUS. PART NO. NAME OF PART AMT.
PL-18087

1 SC-53-2 Mach. Screw 10-24 X 1/2 TruSS Hd.......coiiiiiieiie et 3

2 116641 Plate - Back (Attachment Hub)....

3 RR-4-18 Retaining RiNg.........ccocevviiiennnne.

4 12430-44 LS OO P PP PPt

5 116630 Gear - Attachment Drive (33T).....c.iiiiiiee e e 1

6 116652 SPACET = GRAT ...ttt ettt ettt ettt bttt h e bttt h ettt e et e e 1

7 RR-7-7 REAINING RING. ...ttt e e e e eanee 1

8 BB-018-43 Ball Bearing - HOOVETr #B204...........ooe ettt et e e e et e e e e e e et e e e e e e eeaaeaaaaens 1

9 83440 BeariNg (O1-IESS).....uvieiiieiii e e e 1
10 70090 1T | R @ PPV P PRSPPI 1
11 116629 Shaft - Attachment Hub Drive..
12 114824-1 Plug - Attachment HOIE.........cooiii e
13 BB-005-16 Ball BEAriNg = #202K........oi ittt 1
14 108197-2 TRUMD SCIEW ASSY ... ittt ettt ettt ettt ae e e ehb e e e tb e e st e e sat e e enbeeenbeeaaeeeeeannnneeas 1
15 116631 SHAft - WO ...t r et e e r e 1
16 WL-3-44 Lock Washer 5/16 MeiUM.........cccuiiiiiiiiiieiieee et 3
17 SC-40-74 Cap Screw 5/16-18 X 2 HEX SOC. HA......eiiiiiiiiiiieiee e 3
18 118255-1 Attachment Hub (Domestic) (incls. items 7, 8, 9 & 10)....ccceeiiiiiiiiiiiieeeeee e 1
19 118255-2 Attachmnt Hub (Export) (Incls. items 7, 8, 9 & 10).....ceiiiiiiieeiiie e 1
20 117712-2 Extension Foot Assy. (Mach. With 3" Legs)......cccueriiiiiiiiiiiiieie e 1
21 1177121 Extension Foot Assy. (Mach. With 4" Legs).......cceoriiiiiiiiiiiiiee et 1
22 119757 SNOUIAET SCIEW ASSY ... uiiiiiiiiiiie ettt e et ee ettt e e et ee e e aabeee e aaabeeeaasbeeaaaabeeeeaaaseeasasbeeeensnnssnnnnenen 1
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